COLT

COMPACT TRACTORS

PARTS LIST AND INSTRUCTIONS

FOR(KHJ?DELUXE SUPEanu)RANCﬁf;/%Rﬁ-TORsf__,‘ - .

L,

P

.
-
‘ .
i
:
‘\ .\
i

! . PAGE

|
Mam Frame:Assembly ........ 3
* Parts Lists for Figure T-.. .. - .. 4-5
---- ._Main Frame Component '
AEsémny: -6,

Parts Lists for Figure 2 ... ...... - = 7
Parts Lists for Figure2 ..., .... 8
Hydraulic Drive Assembly . . ... .8
Parts Lists for Figure3 . ..... .. 10
Colt A Matic Drive Assembly .. ~  141-.

. Parts Lists for Figure 4 . . ., i 12

. Engine Assembly ......... ... 13
Parts Lists for Figure5 ... ... ~ 14 - _
Eectrical Wiring Diagram . . ..., 15 -
Parts Lists for Figure 6 :

A -

- NOTE: See grid C1 for Colt Model 2110,
’ 2310, 2510, 2712,




——, . 3 » - - -.hh....._.__—-...-..:...—.-u..--a-»--.'..-._-m s o T PN SN S )

| L g : o %
o S " - - FIGURE 1, FRAME'GROUP T
. 'ITEM ' PART NO, * . DESCRIPTION : &' ;
. N S ! - .o R ) T L A '14‘-‘:1:)‘ ..
R ! % C1101  Hood-and-Latch Assembly %3 5.0 - &
= T 2. - % Cl10k  Hood Latch Assembly - - = & N
o 3- © HI5-1 o #1o-24 X 1/2% 1g Round.Head Machine Screw
- 4 = 7. H26-10 _#10 Plain Washer & o R N
: 5-f . H27-10 #10 Lockwasher - . L e
i 6 S H2H-8  #10-24 Hex Nut % T
o 7 01179 Rear -Side Panél TR : .
8 . CGX105 Chromé Trim . ; N -
.9 . .G1106 Chrome Trim Fasteney - R
10 . €l180 PFront Side Panel e L
11 . Cl156° Grill Assembly . R ‘
12 . H19-1 = 3/&" =-16 Lock Nut = -
13 - HL3-5.  3/8% - 16 X 1" Lg Heéx Head Cap Screir
c 14 . . H26-3%  3/8% Plain Washer . ~ . ,
15 © ¥ (1102 “TControl Valve Cover -
. 16 * C1080° Implement Lift Lever . o :
17 © C1109 .Roll Pin, 1/4" X 1-1/4% 1 . - P
- 18 . * Cl161  Attachment Link Arm, Cénter - :
' 19 H31-2. 1/H% - 20 X 1/2% 1g Hex Head Self Taping Screw .
20 . H31~-3 #10 Sheet Metal Screw ' ] :
21 ) C1107 - -Implement Lever Grip .o -
22 # 01158  Attachment Link Rod, Center, Deluxe & Super
. 2% . C1177 - Atbtachment Link Rod, Center, Rancher
- EE 1081 - Throttle Control:Assembly._ o § .
—- . 24 .- 01130+ Light Switch _ o T
-2 2 cke -Control Assembly-~_-. .
- ., 01128  Key Start Switch ‘fﬁ,?f\\%;;- '
. 28 ® C115 Attachment Link Rod,.Rear -
: .29 C1026 . Retainer Ring - .- = = - )
Voo 300 - Cl160  Attachment Link Arm, Rear, L.H, T :
, 31 ~& Cl159 Attachment Link Arm, Rear, R.H, - ..
o 32, ®*.G1162 Clutch Mounting Bracket -
. A 32 H13-8 1/4% - 20 X 1M Hex Héad Cap Screw
_ 3L Be6-l 1/4Y Plain Washer
35 H13-1  1/0% - 20 X 3/4% 1g Hex Head Cap Screw
36 ¢ . H27~1  1/W Lockwasher _ R
37 - 101103  Implement Lever Glutch -
38 - " 03:163 .. Clutch Trip Ratchet
.39 _ ¢1108 Cluteh Trip Spring o o
ko, H13:9 © /4% w20 X 2V 1g Hex Head Cap Screw
T R He4-1  1/4% < 20 Hex Nut - )
o he H19-3 1/4" - 20 Lock Nut = .
43 C1l156 - Main Frame Assembly -~ Déluxe & Super)
' 81  Main-Prame Assembly - Rancher
-y %1 ** Axle Bolt Lock Nut - y . _
' . : ‘ iy | - : I C1I10N_ Front Axle Mounting.Bolt . ' ] i
T L R T : ' e e e Lg ) C1164 “\grill Stabilizér Bar - -
R o - . S C __— Ly e 1137 ansmission 0il Decal
[ - ) - . ) D (R T S ¥ & C1136 10 Decal
S e - T — - ' - T Ug ## (1133 - golt S'qluxeDDegz?l T
P FIGURE 1.~ “MATN FRAME ASsmpry 3 "'50° T #% 01130 . Colt Super Decal- : g BN
- S RRE Lo JUDCERANE ASsEpLy i 21 . ## C1135 ° Colt Rancher Decal - oo
: - Sl - i - : - gl . " T - T e ..
' .o o If L. : "k"‘&.,,‘ B B Ir' ) ) E o = - t y * . -
Page 3. "o . - 7, _ - . . . .- 7 T c-t01 . f : / = %}'E— '

e e et et

3
L

L3

|

O £ FH N M H U oxN 00NN

P

3

ORI PO R 1 I IO b bt 1 0 B 0 1 1 b e e




-if 27

Page 3

-

FIGLRE 1, MAIN FRAME ASSFIBLY

- 1 ITEM

" PART" NG,

Y

EEN-

o 3
56

Ll

Wi
i
L L)

A

4o,
BN

Lo

ooy
| )
I

' 'FIGURE 1, FRAME GROUP (GONT'D)
. ' B o N

.. DESCRIPTION

C1184:", High - Neutral - Low Shift Decal

C11&5 " “ColtwA-Matlc Drive Decal -

C1186

1187

1167

C1153%

LY

Forward ~ Brake - Reverse Decal ]

\ Brake Instruction Decal - '
Headlight Mounting' Bracket’ -
_ Ryhber Pad -
N\ ) W
- f\ I N
U U -

-

QTyY .

r . ot
I'Jl"oi-‘l.—_{rul_.—-'_i_

-

[}

Unless‘d%herwisa- ndigaﬁed\in the ”Dbscriﬁtion" cdlumn; parts are
interchangeable between thg Deluxe, Super and Rancher tracdtors,

color "red" or “black!
be shipped "black,

Not illustrated

&

R R L P

: j\ .

q
o~
o PO
1 R
- | .-
—, Ay
\ — 2 oAy T
- |
o~ X
1 .
—_ \
- S Y
kY
\
> '
e ‘
\ i
; Fl
-
i
T TTe—
— . - N - T———

"fﬁﬁéﬁ‘B?dé?Iﬁg“parts\in&;cated by a'single asterisk (%) specify
' « If color is not. specified; part will



x T FTeere
-

Ho~1 -
Cr087
¢10&z

T \glogo

37 1 c153

ITEY - PARTGHO. -

FIGURE 2, MAIN FRAME GOMPONENTS
| o - ' P

|

.

i
1/2" -~ T3 X 1% 1g Carriage Bolt .
! i .

I

Sea\t ' . \ IS
Seaft Cushion

% (1170 —Seat Spring’ |

.,y H27-5 -~ 1/2% Lockwasher i : ;
1“\H25f5ﬂ5“1/2"”- 13 Hex 'Nut o
To®101089 Fender;' L .H., Deluxe & Supe

Fender, R.H., Deluxe & Super| -

Pin Retainer
. A

DESCRIPTION

'
1

¢

|
. %1091 Fender, L.H., |Rancher . . a
[ 1092 Fender, R.H., |Rancher . .
& | HL3:5  3/8" 716 X 1% 1g Hex Head Cap Screw .S
9 | i13-10 5/16" - 18 X 3/4" 1g. Hex -Head Cap Scrdw/ -
10 | Hp2 516w Lockwasher o S
11 W HP E 3/8% —~ 16 Hex Nut /-
T 12 #* Cilo84 - Gear Case Cover
1.3 Cl020 , Gears.Case Cover Gasket
y . ~ H21-Y 0 5/8Y%. - 18 Hex| Jam Nut
yS‘ - C1099  Steering Wheel —
26 . "% 1079 Steering Column Assembly |
< . . C1l196 Lever & Bolt Assembly (172" Bolt) -
g . Cll9h Lever & Bolt |Assembly /(5/8" Bolt)
] Cl198  Rubber Seal i y
L +€1199  'Seal Retalnern - /
) ¢1l200  Ball Cup f A ‘
‘ 1 -+ 61201 iBall & Retaider . ; '
.1 - H21-1 "5{8”;~ 18 Hex Jam Nut |
. (1202, {Washer . foe by 3
. H21-2[1/2% - 20 Hed Jam Wit | o
Y I o = Jo) 8 tud ] L e
‘ C1204  'Adjugtable End .Plug -, ' - T -
“ |77 0 Cl205 ¢ “Cam (Gear) & Shaft; ~— . . . CY
‘ Cl206  Tube & Cam Hqusing Assembly, 1/29 . | .
1.+ 01207  Tube & Cam Housing Assem¥ly, 5/&" o
17 ] Cl100+ Steering Column Sirap : ) C ol
18 H27-1 --.1/4Y% Lockwasher . .- 1T
19 T Holl-l 1/4% - 20 Eex-Nut 7 . e
20, b CHL3-1 1/4N — 20 X 3/40 3¢ Hex Head Cap Screw
2l ¢ % CIQuU  Gasoline Tarkk Mounting Clamp
22 CH15-2  1/4% -~ 20 X 1/2% 1g Flat Head Machine Screw
23 7. * C1165 Gasolire Tank Mounting Strap :
2 H1B-%3 " 1/4% - 20 X 1-1/2" 1g Flat Headé Machine 8
25 - . H22-1 - 1/4% - 20 Square Nuty, : o
26 _ Clo9&" Battery LT
27 7. "clok5  Gasoline Tank -
28 - ClO45"  Gdsoline Tank Cap /
2G ClO41 Fuel Line Hose A
30" CIOMO  Fuel Line .Fitting = S
2L . . Clok2 Fuel Filter-Assembly | S
32 €1043  Special Nipple
33 * C1168  Battery® Clamo Bracket
3 # C1169 . Batvery Clamp Rod T ‘ :
.55 0 JHIZ-11 1/2" - 137%. 1% 1g Hex Head Cap Screw
36 - % CA0E Gear Casge' =~ - - .

CTrew .

I
|
|

=
l—< "

h

et

PO ONRO b e N b 1 e 1 NS T RO RO R T 0RO 1 1 bl 8 bt g (O P et ot

1= bt b b 5 00 0 O\ - 2 it O K P



]

F . ' T -
: .- v v ‘
- N : oo - ) ‘! . ! ! ‘Y L1
. £ ’ . s B .
. . : ‘ i

* .. FIGURE 2, MAIN FRAMExSOMPONENT& ggoymrn) L R
- . it - co
. S L : S SU.
CITEY ~ PART NO. ~ DESCRIPTION T QTY
' - . ' vy : -
38 X . Hee-5  1/2" Plain VWasher LA \L o
. .. 39 ™C1016  Tow HiteBA~Pln » . : v 1
oo H0 * 01093 Standard wa Hitch . Lo - .1t
S C1055 Transmiggion Return Port . Fltting o < T
4z © .C1054 - Transmission Outlet-Fitting w/ Filter o 1
4 C1057  Tubing (Heat Exchanger to ;ransmission) < 1
b ¥ Clché Tubing (Transmisslon to Pump) - Ju‘f 1
IR He7-3 3/8" Lockwaghel . . . ok o
L6 " H25-9  1/2% -~ 20 Hex Nut ° ':- ' “ e 1
S 47 - 01035 1/2" Ball) Joint - - - . 1
H * C1056 - Tubing (Va&ve to Heat Exchanger) — S 1
4g *# C1036  Drag Link Reg-~ . p ) "1
50 * C1039 Steering Clevis e 1
51 Cl113 Heat Exchanger Connecting Hose 2
52 .. Clo27 Hose Clamp : U
5% %" , C106% Heat Exchanger 1
5 H}j—} 5/3%2" X 2" 1g Cotter Pin . . h
55 H26~7  3/k" Plain Washer ~ &
T C1138 - Front Wheel Assembly, 4 X &, Deluxe” & Super 2
: C1143  Front Tire, 4 X'8&, Deluxe & Rancher &
C11h Front Wheel Rim, ‘b X &, Deluxe & Rancher 2
C11l4 Front Tire Lube, 4 X & Deluxe & Rancher - 2
Cllﬁ9 Front Wheel Assembly, 6 50 X &, Super . 2
| Cl146  Front Tire, 6.50 X &, Tubeless, Super 2
. C1147  Front Wheel Rim, 6.50 X &, Super 2
57 .. E37-1 1/8" Lubrication Flitin o ) 4 -
' 58 . # 1094 - Front. Spindle Assembly, R;H., Deluxe % Super 1
. ¥ 01095 Front Spindle Assembly, L,H., Deluxe & Super 1
©+ ,C1096  Front Spindle -Assembly, R.H., Ranchen. ... . -1 -
- - - Glo97 Front Splhdle"Assembly, L.H., Rancher . 1
59 0101 Drag Link Rod Pin~ - R o
6G- - - - H}}z.“'-l/S" X 1~ 1/4" 1g Cotter Pin . - : 3 -
61 = * Cl037 Tié Bary Deluxe & Super . - T o 1
- - C1038  Tie Rod, Rancher J . 1
.62 .- * 01085  Front Axle Deluxe & Super St T 1
Too T TTTCl086 Front Axle Rancher ‘ o T T 1

)

it}

NOTE: Unless otherwlse indicated in ‘the '"Descrirtion" column, ﬁag;s

.o . When order ng -varts -indicated by : ”ﬂlngle asterisk (#) SpElej
' color “Red" or “"Black", If color is ndt. spe0¢f1ed part-wiil’
be shipped "Black", ' e A
S . - : ' ' ' ' - , |
IR C e Y . - ' : - ' :
= , : o . ] - : ] ) . : o . , .k
R o ST Ry ‘ ' : | - -
N I e e 5 | . . N - . ]
e . r - - : ‘ T ‘ o ) : 'y
| / e - i S g ) _ .- ‘ /
O . '7f1;,,'r*, FIGURE 2. MAIN FRAME COMPONENYS ‘ ] - , _ /-
,’—xj}""y S - « - 1{,,_‘ ) T ‘, ,l 7 _ . “-_“w_—“"__ o . ) el ) ‘_ — R ‘_ e e . o - - - - /‘ - {-__- "7 - ‘. - /,"j’
I T A R R ' _ : _ B - > e
‘6 . ‘ , . - : H
. C -Lﬁ_ 3 - N /

»

i

are ihtercbangeaL1e between uke Deluxe, Super & Ranc her Modelq-~ - -



N wTe . " ’ ' : ' ’!; . ,./f '
. n o ;ﬁ . x - |
. - FIGURE 3, HYDRAULIC COMPONENTS
ITEM  PART NO»-. - DESCRIPTION - = ) . QrY
! 1 H13-5  3/8" --16 X 1" 1g Hex. Head Cap Screw 6
2 H27-3  3/8" Lockwather / 10
3 ..~ Cl075 Hydraulic Pump® : 1
_ ;7 01210 Seal Kit for Hydraulic. Pump #C1075 1
4 < agloy Pump Driyve Coupling Assembly- o 1
o - G107 Bubber Insert for Pump Coupling . - 1
v, ot he - C1171- Pump. Mounting Bracket . . 1
- 6 % Cl058 " Tubing (Transmission to Fump) 1
7 - " * 0l0h9 | Tubing. (Pump to Valve) - o LA 1
. & .7 ClO88 ° Pump ‘Pressure Port Fiiting - W 1
, 9 .- Q1047.. Pump Suction Port Fitting t 1
10 . *7C1077  Hydraulic Motor, Deluxe & Super. . 1
.+ Cl078 Hydraulile Motor, Rancher ~ .~ . . K
1209 ~Seal K1t for Hydraulip Motors #C1077 & ClO78 1
o011, Ccl019 Hydraulic Motor Gasket}y i 1
T 1l2 0 7 -, 01052 - Hydraulic Motor Port Fitting : —g
1 _ * C1060° Tubing -(Front Valve Port to Upper Hyd. Motor Port) 1 -
- 1% ®'C1061° Tubing (Rear Valvé Port to lLowep Hyd. Motor Port) 1
w15 7 C1051 ' Valve Pressure Port Pitting : : 2
16 - Cl050  Valve Inlet Port Fitting. 1-
17 "CLO49 Valve Return Port Fitting 1
1g * CI076  Control Valve Assembly 1.
- ) C1211  Beal Ki% foxr Control . Valve #CL076 1
.19 , C1014  valve Link Pin C 2.
200 - T (1173 Valve 8pool Link . .- 2
« 21 H33-5  1/16% X 3/4*% 1g Cotter Pin 2.
- 22 _ C1188; " "valve Link Clip . . . R -1
23 * C1l071 Control Lever w/ Link Bracket & Roll Pin 1
? ClOl7y  Roll-Pin, 3/16% X 1-1/4t 15 - 1.
25 #1172 Control Lever Pressure Plate 1
26 7 H13-1 | 1/4% < 20 X 3/W% 1g Hex Head Cap Screw .2
27 H26-1  1/UM Plaipn Washer - . ‘ )
28 - H27-1  1/4" Lockwasher o 2
'29- Cl072  Control Lever Knob o ‘ "1
30 Cl11¥  Special Sef Sealing Cap Screw Y
31 ) C1112 ~ S8quare Xey - X , e -1
30 " H34%1  Woodruff Key, PumpShaft .- o1
NOTE: Unlegs otherwigsé 1ndlcated in the "Description' column, parts
oLt are lnterchangeable between the Déluxe, Super & Rancher Models,
. " -::When ordering parts indicated by a single asterisk () specify
A color-"Red" or "Black", ' If color is not specified, part will
be shipped "Black, .
\ .
e —— - -
% u‘. T -
ﬁ' a o , FIGURE: 37 - HYDRAULIC DRIVE ASSEMBLY v
/ S o “ - - - 10 -
L - - - H—
-/ - -Page = g W [ c-103 - -

e .




-

\FE. CO., INC: - 7

WINNECONNE. WISCONSIN

“_ Y - Ty Yo, e, .. . U. 5 A, - e |j
1 . . L ‘ . : [
l - ’ ‘ M- June 28, 1965 - ”
—_— . ' - j
. . ) : . » k- i
Supplement to: Parts List and Instructions for Colt Deluxe, Super and Rancher C
Tractors, i T
. ".o" ' ‘ ' - . . i -2
Reference: Tigure 4 Colt-A-Matic Drive Assembly and Parts List.pages 11{
and 12, - : . ) |

Effective with the 1965 Super Model serial no. SP1676 and the 1965 Delugce
Tractor serial no. DE1552, the transmission gears were changed to reduce the
maximum '"high range' speed from 9 m.p.h. to 7 t.p.h. The parts affected by
this change are listed below with the part numbers applicable to new components,
Refer to the item numbers on figure 4 of the tractor Parts List for identifice{tion. '

- . - \\% o R
ITEM  PART.NO, ' DESCRIPTION : ' QTY, -
1 AT70156 Cluster Gear Assembly (6 -Spline) . =~ |
6 . A70158 Drive Shaft Coupling (6 -Spline) .3 - 1
10 A70154 ~ Drive Shaft (6-Spline) 1
13 . AT0148 Differential Housing < ; . 1
14 AT0149 - 3 Differential Piniop Gear (5/8" 1.D.) 4
-T4a ATOLI31 Pinion Gear Spacer (5/8" I,D.) 4 .
L5 AT0150  \ Differential Gear (6-Spline LD,) .. 2
16 . AT0IS51 \.*Differential Pin (5/8" Diameter) C 4
20 A70145 “ Rear Axle, R. H. (6-Spliné) ’ 1 ’
21 . ATOL46 ~Rear Axle, L. H. (6-Spline) i 1
22 AT0144 Wheel Hub 1/4" keyway) i oy 2
. y -, e
5 ’ :

Note: a) Rancher & S_tipe;*H All 1965 Rancher and-Super H Tractors h'ax}te_.‘the" .
", reduced "high ra}igé\” speed transmission components and are covered

by the above part numbers. . ! i
b) Visual Cheek: For rposes of visual iderntification the new parts] lisft—
ed above have added description in parenthesis. By comparison, the' 0L
—=--~___  -prior model gears, shafts,'and drive coupling listed under 'the ¥C!* " kN
. ",  ~-series numbers in the,tractor parts list are of " IO—XS'pline‘..L design, | .
= ) _ . - ) N .I N , .‘/:/-' . ‘ ‘
} : ~"" COLT MﬁNUFACTU ING CO,,) INC, ,
e . ) 2 - e . /_#,,—"f - .
Parts 8{ Ser)/i e Department” -~ "
: /% Sepvige Depagbment — © -y
/ /./A‘* < ‘ o PR -;_ --04

AN

\

. - /" ) ) . ’ 4“‘ . - - ) . ~ - 7 . : .
= - - n : LT \\\- 7 .“_ ) o - - -/:’f' \\\ f




